
AN INTERNSHIP REPORT 

by

Fawwaz Zuhair Elkarmi

Submitted to the College of Engineering 
Of Texas A&M University 

in partial fulfillment of the requirement for the degree of

DOCTOR OF ENGINEERING

June 1981

Major Subject: Electrical Engineering



An Internship Report 

by

Fawwaz Zuhair Elkarmi

Approved as to style and content by:

(Chairman of Committee)

Heajd/of Department) (MembVrV

v ^  A  t \ <• 

T~(Remb?r)

(Member)

(MemberT

June 1981



TABLE OF CONTENTS

Table of F i g u r e s ................................................. iv

Abstract .............................................................v

The Internship Company .......................................... ..vi

[...]
for variation in the intensity, quality, and direction of ongoing be- 

3
havior". So, typically, motivation will induce poor performers to do 

better and encourage good performers to continue to do well. Many 

theories in management and behavioral sciences indicate that individuals 

tend to be motivated differently depending on their needs and expec­

tations. This means that it is important not only to know when but also 

how to motivate employees. Such information can easily be obtained 

from the employees' performance evaluation process. The process in 

itself can be formal for the whole organization or informal on the 

departmental level.

The company's upper management conducts one yearly formal employee 

performance evaluation process. In this process, department managers



fill out individual forms for the employees in their departments. 

(Samples of such forms are included on pages III-5, III-6, and 111-7 in 

appendix III). The managers disucss the information included in the 

forms with the respective employees to provide them with a feedback 

about their performances. This discussion also helps clarify some of 

the items that were not clear in the manager's mind. The managers then 

submit the forms along with their recommendations to a special com­

mittee composed of upper managers. The committee, based on the avail­

able information, authorizes certain pay raises according to merit and 

performance. However, promotions and status adjustments do not neces­

sarily follow this evaluation process but take place throughout the 

year as dictated by circumstances.

I believe that there should be more than one performance eval­

uation process in a year. This is because the evaluation process not 

only furnishes information to the employer about employees' performance 

but also furnishes the employees with some kind of information about 

how the managers value their performances. I also believe that the eval­

uation forms should include a space for the employees to write their 

personal goals and objectives. This will provide the employees with a 

self checking criterion from one evaluation process to the other. The 

managers will also benefit from such information in developing and set­

ting the goals and objectives for their departments or when assigning 

duties and responsibilities.

Employee motivation in the company is totally informal and depends 

on the manager. I believe that managers should take special interests 

in motivating their staff on a continuous basis. Having informal



evaluation processes on the departmental level or more than one yearly 

formal evaluation process will provide the managers with an adequate 

data base for motivation.



RESUME

This chapter has dealt with the items of objective 1, namely, the 

organizational characteristics of the company. The company, as most 

consulting engineering firms, is organized into a matrix structure 

where the services of project managers and department managers combine 

to design projects. The company's objectives are to increase the staff 

and encourage them to attain higher professional standings in order to 

be able to undertake new and different projects and to continue provid­

ing high quality professional services in the current projects. The 

goals are to become one of the highly recognized professional services 

organizations and to attain a reasonable profit.

An account of the departmental responsibilities and functions of 

the various departments was given. The municipal and industrial de­

partment, for example, handles municipal and industrial water and 

wastewater treatment projects while the water resources department 

handles dam and reservoir projects.

The project manager represents the company in negotiating with 

the client and he is responsible for the project from the beginning to 

the end. Since the company is primarily involved in providing engineer­

ing services, engineering decision making procedures are applied at all 

levels in the company. The company conducts one formal employees' per­

formance evaluation each year. Upper management uses the information 

obtained from the process to authorize pay raises.





OBJECTIVE 2:

TO MAKE AN IDENTIFIABLE CONTRIBUTION IN THE ELECTRICAL 

ENGINEERING AREA OF PROJECTS UNDERTAKEN BY THE COMPANY.



INTRODUCTION

The majority of the internship period was devoted to designing 

electrical systems for the various projects undertaken by the company. 

This chapter covers my major contributions to the electrical engineering 

design during that period. The chapter is divided into two sections.

The first deals with the main project I worked on, namely, Dallas East 

Side Water Treatment Plant expansion project. The second section 

discusses some other assignments as well as my contributions to other 

smaller projects.

The design work for the Dallas East Side project included pre­

paration of drawings and specifications regarding the power distribu­

tion, lighting, control, and instrumentation for the proposed facil­

ities. This design work constituted about 70% of the internship 

period. I also prepared an economic analysis and a cost estimate for 

the Dallas East Side project.

My contributions to all other projects included preparation of 

computer programs, compiling the electrical master specifications, 

reviewing shop or construction drawings, preparing cost estimates, 

attending seminars and technical meetings, and supervising field 

testing and installation. I also designed electrical power distribu­

tion and lighting systems for a small project and was assigned the 

responsibilities and duties of a project engineer for another project.



2. A. Dallas East Side Water Treatment Plant Project

In the following few paragraphs I will attempt to present the

★

theory and technologies generally used in water treatment plants.

This will provide the reader with the essential background information 

before going into the details of my design work.

A water treatment plant is a complete system that transforms raw 

water into an acceptable and safe potable water that meets the drinking 

water standards. Raw water can either be from surface water sources, 

such as rivers or lakes, or ground water sources, such as springs, 

wells, or streams. The treatment of surface water is different from 

that of ground water. In the following discussion I will focus on 

surface water treatment methods as the Dallas East Side Plant treats 

surface water from Lake Ray Hubbard and Lake Tawakoni.

The surface water treatment process is basically a chemical clar­

ification process. This primary process consists of coagulation, sedi-

g

mentation, and filtration as shown in Figure 5. Coagulation is where 

suspended material in the raw water agglomerate and form floes that are 

easy to remove. The most commonly used coagulants are aluminum sulfate 

(alum) and ferric sulfate. In some instances coagulant aids, such as 

activated silica, are used to improve flocculation. The word coagula­

tion is usually used to describe the mixing of coagulants with raw 

water as well as the flocculation that takes place because of coagula­

tion. Sedimentation is where particulate matter, agglomerated

*Most of the theoretical information regarding water treatment 

technology was obtained from reference 6.



u
0

•P > , 
a u 
3  (0

CO
E
0
JZ
•P

(D
-P
□

-U

-P
COc
o
u

X
□
CO
©
JC
-P

a  -p m c  
-p 0 
0 E -P

© 0  <J3 
r H  0 )  
• H  H  
-C -P 

<*« 3
TJ

<N 'l CO C 
CO 03 
CD
G «H
O CO
u > 
a  o

-P UJ
C (4 
0
E 0

-p  cn
co -a
0 3
f-l rH

-p  CO

( S )

0
a.
0

■p
cn

UJ
h—
a

tr cc 
u. a

TY
PI
CA

L 
S
U
R
F
A
C
E
 

UJ
AT
ER
 

T
R
E
A
T
M
E
N
T
 

P
R
O
C
E
S
S



floes, and other suspended solids are removed. The sedimentation 

process takes place in a sedimentation basin where a scraping mechanism 

removes the settled material from the bottom of the basin for disposal. 

Filtration is the final stage in the water treatment process. It re­

moves any nonsettleable floes or suspended matter that escaped coagula­

tion and sedimentation. Filtration is done by using gravity sand 

filters which basically are concrete boxes with a layer of sand on top 

of another layer of gravel. Water passes downward through the filter 

bed filtering out the suspended solids. Chemicals are added before and 

after the filtration stage, as required, to bring the quality of water 

to within the acceptable standards. Sample testing usually determines 

the quantity of chemicals to be added. Carbon in a slurry form is add­

ed during the process to eliminate unacceptable odor or taste. Lime 

is also added to soften the water, increase bactericidal action, remove 

iron, and aid in clarifying turbid surface water. After this treat­

ment process, a supply of potable water is ready for distribution and 

human consumption.

A secondary process in a water treatment plant is sometimes needed 

for treating the plant discharge or refuse as required by the Environ­

mental Protection Agency. This discharge is commonly referred to as 

sludge. Sludge is dewatered into solid residue which can be easily haul­

ed and discharged at designated locations. Dewatering of sludge can be 

done by using lagoons, drying beds, centrifugation, or gravity thicken­

ers and filter presses. Lagoons and drying beds are used for small 

plants where the sludge is left to dewater without the aid of mechani­

cal systems. In the centrifugation method a mechanical drive is used to



create centrifugal forces that separate the solids from water. Gravity 

thickeners have a mechanical raking mechanism that thickens or increases 

the concentration of sludge. The thickened sludge is directed to filter 

presses for complete dewatering. Pressure filtration is a process where 

sludge is subjected to pressure in filter presses which have porous 

filter plates. Due to pressure, water passes through the filter plates 

leaving cakes of solids trapped between the plates.

The Dallas East Side Water Treatment Plant is owned and operated 

by the City of Dallas, Texas. The initial plant was designed by the 

company, then known as Forrest and Cotton, Consulting Engineers, Inc., 

in 1960. An expansion of the plant, increasing its capacity from 100 

MGD (million gallons per day) to 250 MGD, was also designed by the 

company in 1970. The company also designed some other facilities in the 

plant such as a second transfer pump station to pump potable water to 

the distribution system. During my internship the company was involved 

in designing a third stage expansion for the plant to increase the 

capacity to 400 MGD. The scope of work included chemical mixing facil­

ities, flocculation and sedimentation basins, filtration facilities, and 

sludge handling and dewatering facilities. I was responsible for the 

design of electrical power distribution, lighting, control, and instru­

mentation systems for the chemical mixing facilities, flocculation and 

sedimentation basins, and sludge handling facilities. In the remainder 

of this section I will discuss my design work for the above mentioned 

faci1ities.

2. A. 1. Chemical Mixing Facilities

Mixing in a water treatment process increases the dissolvabi1ity



and dispersion of the chemical additives within the time required by 

the chemical reaction kinetics. The mixing facilities consist of flash 

(or rapid) mixers which are motors with shafts and impellers mounted at 

the raw water inlet structure or basin where chemicals are added. The 

selection of the horsepower rating of the mixers is the responsibi1ity 

of the process and/or mechanical engineer. The electrical design por­

tion includes selecting the sizes of feeder protection, feeder and 

starter. It also includes routing the feeder from the power source to 

the mixer and all associated conduits, pull or junction boxes, trench­

ing, and terminations. The same also applies formotorized sluice gates 

which are located at the same basin and used for shutting off water 

flow to certain basin sections for maintenance and clean-up operations.

The Dallas East Side Plant has an existing flash mixing facility 

that is located at the raw water inlet to the whole plant. However, 

additional mixers and sluice gates were required due to the plant ex­

pansion. Furthermore, a new auxiliary flash mixing facility was design 

ed to facilitate shutdown of the main facility for maintenance or mod­

ifications in the future. The auxiliary facility has less mixing 

capacity (fewer mixers) than the main facility because the maintenance 

period is during the Fall-Winter season-and water production during thi 

period is minimal.

The design calls for 4-15 HP mixers and 4-7.5 HP motor operated 

sluice gates for each of the two facilities. Power for all motors, at 

both facilities, is supplied from an existing panel board in the exist­

ing chemical building via one main feeder which is spliced at an



electric manhole in the field. Feeder and circuit breaker selection was 

based on total load modified by a certain diversity factor. I used the 

"CABLE SIZE" computer program described in section 2.B to select the 

main feeder, branch feeders, main circuit breaker, and individual motor 

starters and circuit breakers. Each individual motor has a combination 

magnetic and thermal starter located near the motor. The starters are 

enclosed in weatherproof enclosures which are mounted on the handrails 

of the basins.

The main reason for designing one main feeder for the total load 

and splicing it to provide branch feeders for the individual loads was 

twofold. On one hand, the existing panelboard had limited space area 

available to mount new circuit breakers. On the other hand, the avail­

able spare conduits already laid in a concrete duct in the vicinity of 

the chemical building would not accommodate the large number of wires 

and cables 1br the individual loads. This scheme of designing one main 

feeder and splicing it to provide branch feeders is adequate for this 

application and is accepted by the National Electric Code (NEC).^

The design also includes providing basin lights, weatherproof 

receptacles, and two butterfly motor operated valves for the auxiliary 

flash mixing facility. The criterion for selecting and locating the 

light fixtures was based on providing adequate working light in case 

normal or emergency operations were required at the basin during the 

night. Power for the light fixtures and receptacles is supplied 

from a local lighting panel (or mini load center) which is mounted on 

the handrail of the basin. The service voltage is 480 V for all motors



and 120 V for lights and receptacles. Figure 6 is a plan view of the 

auxiliary flash mixing facility showing location of mixers, motorized 

gates and valves, and basin lights.

The design drawings include one line diagrams, power distribution, 

area plan view, and motor control schematics and details for both 

facilities. The electrical items are also specified in the various 

electrical sections of the electrical specifications. I was responsi­

ble for developing these drawings and writing the specifications.

During the design phase I worked with engineers from other disciplines 

to coordinate design procedures and to provide a complete working 

system.

2. A. 2. Flocculation and Sedimentation Basins

The raw water after leaving the mixing basins flows by gravity 

through water flumes to the flocculation and sedimentation basins. In 

the flocculation and sedimentation basins raw water flocculates and 

settles at the bottom of the basins. The sludge is directed to sludge 

withdrawal manholes at the sides of the basins by means of a clarifying 

mechanism. The size of the basins depends on the volume of raw water 

treated and the retention time required. The equipment used in such 

basins are flocculators, clarifiers, and flash mixers. Usually there 